
 

     

 

 

 

   

   

   

 

  

    

   

  

   

O R A N G E  C O U N T Y  

P L A N N I N G  D I V I S I O N  

2 0 2 2 - 1  R E G U L A R  

C Y C L E  A M E N D M E N T  

2 0 2 2 - 1 - B - W S F W P - 1  

2010 - 2030 COMPREHENSIVE PLAN 

B O A R D O F C O U N T Y 

C O M M I S S I O N E R S 

MAY 10, 2022 

ADOPTION PUBLIC HEARING 

PREPARED BY : 

OR ANGE COUNTY PL ANNI NG, ENVI RONMENTAL 

AND DEVELOPMENT SERVI CES 

PL ANNI NG DI VI S I ON 

COMPREHENSI VE PL AN NI NG SECTI ON 



O~ E
CtwfY
GOVERNMENT 
FLORID A 

Interoffice Memorandum 

May 10, 2022 

TO: Mayor Jerry L. Demings 
-AND-

County Commissioners (BCC) 

FROM: Alberto A. Vargas, MArch., Manager, Planning Division 
[...]
Conserv II) that treat wastewater to meet public access reclaimed water standards. The water 
from all three facilities is suitable for residential and commercial landscape irrigation and for 
other uses to offset groundwater withdrawals. 

The City or Orlando provides reclaimed water to several areas of unincorporated Orange County 
within the Water Conserv I service area, in particular along Narcoossee Road and Weatherbee 
Road. Reclaimed water is supplied to Orange County for OCU to distribute to their users. OCU 
handles the billing for their customers. 

Reuse Facilities 
The City of Orlando’s Eastern Regional Reclaimed Water Distribution System  (ERRWDS) was 
designed and constructed to supply approximately  33 mgd from the City’s Iron Bridge WRF to 
the OUC service area, Orange County, Seminole County, UCF, and Oviedo. The multi-phase  
project was constructed from 2006 through 2011. OUC partnered with the  City  to  construct  the 
ERRWDS  and has  helped fund  plant improvements, reuse mains, booster pump stations, and a  
supplemental well. The system allows Orange County to use the reclaimed water pipeline and 
supply more  customers in the OUC service area  with reclaimed water. The City will also provide 
the County with additional reclaimed water if they cannot meet all their customer demands. OUC 
has $1.7 million budgeted in the 2021 five-year capital plan for  a  storage  and repump station  
which will complete the last phase of the project.  

Project RENEW is a reginal reuse project that is currently on hold. The project will be re-
evaluated to determine the best location(s) for reclaimed water in the  region that is  
environmentally, technologically, and economically feasible. Project RENEW may also be used 
to meet an adopted minimum flows and levels prevention and recovery strategy.  

CITY OF APOPKA 

Treatment Facilities 
The City of Apopka owns and operates the Apopka WRF which is an existing 8.0 mgd AADF 
permitted capacity plant consisting of a preliminary treatment structure with influent screening, 
grit removal, odor control, flow equalization, two individual activated sludge treatment trains 
(anoxic/aeration), with secondary clarification, chemical feed, filtration, and chlorination. The 
facility includes an existing stormwater treatment system, the North Shore Reclaimed Water 
Treatment Facility, located on the north side of Lake Apopka with a permitted capacity of 5.0 
mgd AADF. This stormwater treatment plant includes raw water screening, a slow sand-filtration 
system, a chlorine-contact tank, a 3.0 MG reclaimed water storage tank, and a reclaimed water 
pump station. In 2020, the average influent daily flow at the WRF was 2.92 mgd and the total 
reclaimed water flow was 7.79 mgd. 

B-7 



 

 
 

  
  

    
 

  
 

    
  

  
   

 
   

  
 

 

 

 

  

 
    

   
 

 
   

 
     

   
 
 

  
 

 
  

 

Orange County Water Supply Facilities Work Plan 

Reuse Facilities 
The City of Apopka furnishes reclaimed water to users through its Project ARROW (Apopka 
Regional Reuse Of Water) and includes an existing 0.47 mgd AADF restricted access 51.6 acres 
spray field and a 19.4 mgd AADF slow-rate public access reuse system consisting of irrigation 
within the Reuse Service Area. 

The City of Apopka may supplement its reclaimed water with stormwater from the North Shore 
Reclaimed Water Treatment Facility or three groundwater wells with a total capacity of 6.48 
mgd. The North Shore Reclaimed Water Treatment Facility provides high-level disinfection to 
stormwater from the Lust Road Canal. 

In addition, the Apopka public access reuse system receives public access quality reclaimed 
water from the Wekiva Hunt Club WRF, Altamonte Springs WRF, and the Orange County 
Northwest WRF, as described in the executed reuse agreements. 

Project A-First is a cooperative project between the Cities of Altamonte Springs and Apopka to 
enhance their reclaimed water systems. One key aspect of this system consists of a reclaimed line 
linking the Altamonte Springs Project A-First reclaimed water system and the reclaimed water 
system of Apopka (ARROW). 

CITY OF MOUNT DORA 

Treatment Facilities 
The City of Mount Dora owns and operates two wastewater treatment facilities (WWTF). The 
Mt Dora #1 WWTF is an existing 1.5 mgd AADF permitted capacity oxidation ditch domestic 
wastewater treatment plant consisting of influent screening, aeration, secondary clarification, 
chemical feed, filtration, and chlorination, with aerobic digestion of biosolids. In 2020, the 
average influent daily flow at this WWTF was 0.68 mgd. 

The City of Mount Dora’s newest WWTF, the James Snell WRF, is an existing 1.25 mgd AADF 
permitted capacity Modified Ludzak Ettinger oxidation ditch domestic WWTF consisting of 
flow equalization, influent screening, bioreactors with anoxic and aeration zones to provide 
nitrogen reduction, secondary clarification, chemical feed facilities, filtration, chlorination, and 
aerobic digestion of biosolids. In 2020, the average influent daily flow at this WWTF was 1.07 
mgd. 

Reuse Facilities 
The Mt Dora #1 WWTF’s reuse system includes an existing 0.2 mgd AADF permitted capacity  
RIB system consisting of four RIBs.  In addition, this facility can send up to 1.365 mgd AADF of 
reclaimed water to an existing slow-rate public access reuse system consisting of a Reuse Service  
Area  and a 39 acre restricted public access spray field. The reuse system also includes a 1.558 
MG lined reject storage pond and three lined wet-weather storage ponds with a total volume of 
9.337 MG.  

B-8 



 

 
 

  
 

      
 

   
   

  

 
   

 
 

   
    

   
 

  
  

 

 
    

 

  

 
 

 
  

  
 

   
  

     
     

 
  

    
     

  
   

    

Orange County Water Supply Facilities Work Plan 

The James Snell WRF’s reuse system includes an existing 1.25 mgd AADF permitted capacity 
slow-rate public access system consisting of irrigation within the City's Reuse Service Area. The 
service area and restricted access spray field are also used by the Mt Dora #1 WWTF. The reuse 
system includes a 6.25 MG wet weather storage tank and a 1.25 MG reject storage tank. 
Substandard effluent is returned to the WRF for re-treatment. In 2020, the combined reclaimed 
water flow from both facilities was 1.95 mgd. 

CITY OF OCOEE 

Treatment Facilities 
The City of Ocoee owns and operates the Ocoee WWTF which is a 3.0 mgd AADF permitted 
capacity conventional activated sludge domestic wastewater treatment plant consisting of 
influent screening, grit removal, aeration, secondary clarification, chemical feed, filtration, 
chlorination, and aerobic digestion of residuals followed by de-watering and drying/storage beds. 
In 2020, the average influent daily flow at the WWTF was 1.7 mgd. Information on reclaimed 
water flow for 2020 was not available. 

Reuse Facilities 
The City of Ocoee’s reuse system includes an existing 0.35 mgd AADF permitted capacity RIB 
system consisting of two RIBs with a total wetted area of 10.7 acres. Also, the City of Ocoee has 
an existing 3.14 mgd AADF slow-rate public access reuse system consisting of irrigation. 
Additionally, the City of Ocoee is permitted to supplement its irrigation reuse supply from 
OCU’s Northwest Regional WRF or from the City of Orlando’s Conserv II Facility as needed to 
meet irrigation demands. 

TOHOPEKALIGA WATER AUTHORITY (TWA) 

Treatment Facilities 
Established in October 2003 by a special act of the Florida legislature, the Tohopekaliga Water 
Authority (TWA) is the largest provider of water, wastewater, and reclaimed water services in 
Osceola County. The TWA currently serves over 100,000 customers in Kissimmee, Poinciana, 
and unincorporated areas of Osceola and Orange County. 

The TWA owns and operates 13 water plants and 8 wastewater plants while maintaining 1,452 
miles of water mains, 1,290 miles of wastewater mains, 396 miles of reclaimed water mains and 
444 wastewater pump stations. TWA treats and distributes approximately 37.5 mgd of potable 
water and reclaims 27 MG of wastewater each day. 

Reuse Facilities 
The TWA’s 8 WRFs each operate independently for set geographic areas throughout the service 
area. The highly treated reclaimed water produced by the WRFs is distributed through 396 miles 
of reclaimed water distribution mains and used for irrigation customers or routed to the system’s 
RIBs to recharge the groundwater. The waste solids from the treatment process, or biosolids, are 
processed by a third-party to kill pathogens and then spread over agricultural lands as fertilizer. 

B-9 



 

 
 

 
    

   
  

   
 

  

 

 
  

 
   

    
     

  

 

  

 
      

  
 

      
 

  
   

  
 

Orange County Water Supply Facilities Work Plan 

In addition to the continued use of reclaimed water, the TWA has committed to develop 
alternative water supply projects to supplement groundwater withdrawals, which is important 
because of the limitation on groundwater availability beyond present day demands and the fact 
that the TWA reclaimed water supplies are not adequate to meet all their projected water 
demands. 

WEDGEFIELD UTILITIES 

Treatment Facilities 
Wedgefield Utilities (Pluris Wedgefield, Inc.) owns and operates  the Wedgefield WWTF  which 
is a 0.330 mgd AADF  permitted capacity contact stabilization activated sludge domestic  WWTF  
consisting of flow equalization, influent screening, contact aeration, re-aeration, secondary  
clarification, chemical feed facilities, two multimedia filters,  and  one Aqua-Disk membrane filter 
(0.500 mgd capacity). The  facility also has twin chlorine contact tanks, a flow  measuring tank, 
chlorine residual and turbidity  analyzers  and recorders, motorized diversion valves, and aerobic  
digestion of  biosolids. Also, Wedgefield owns and operates a  0.92+ acre, 2.15 MG  reject water  
storage pond with pump-back provisions to return reject water  to the plant headworks for  
additional  treatment and a 5+ acre, 7.18 MG  lined wet weather reclaimed water storage  pond.  In 
2020, the average  influent daily  flow at the WWTF  was 0.222  mgd and the reclaimed water  flow  
was 0.222  mgd.  

Reuse Facilities 
Wedgefield’s reuse system includes existing 0.330 mgd AADF permitted capacity slow-rate 
public access system consisting of the Wedgefield Golf Course and three additional spray field 
irrigation areas around the treatment plant site As a condition of their consumptive use permit 
(CUP), the utility is required to submit a reuse report every five years describing activities that 
have occurred to further implement the reuse of reclaimed water; the status of all reuse projects; 
and the total quantity of reclaimed water flows generated and the amount distributed by the 
permittee, the quantity of reclaimed water provided to customers or other entities for use in 
meeting irrigation demands, the acreage irrigated with reclaimed water, and the quantity of 
reclaimed water used to recharge the aquifer. 

CITY OF WINTER GARDEN 

Treatment Facilities 
The City of Winter Garden owns and operates the Winter Garden WWTF which is a 4.75 mgd 
AADF design capacity advanced domestic WWTF consisting of 0.75 MG flow equalization, 
influent screening, grit removal, biological nutrient removal via a 5-stage Bardenpho process 
advanced wastewater treatment system. The facility has two aeration zones within the existing 
aerobic zone, chemical feed facilities for total suspended solids control, clarification, filtration, 
and disinfection by chlorination with thickening, aerobic digestion, and dewatering of biosolids. 
In 2020, the average influent daily flow at the WWTF was 3.89 mgd and the reclaimed water 
flow was 2.93 mgd. 

B-10 



 

 
 

  
  

 
   

  
    

 
 

 
 

 
 

  
   

Orange County Water Supply Facilities Work Plan 

Reuse Facilities 
The City of Winter Garden’s reuse system includes an existing 2.00 mgd AADF permitted 
capacity RIB system consisting of six RIBs with a total wetted area of approximately 5.54 acres 
within the 131 acre RIB site. The RIB site is in the Secondary Protection Zone of the Wekiva 
Study Area. The RIBs include an underdrain system that discharges to Lake Apopka via an 
existing 1.75 mgd AADF surface water discharge via a 9-foot concrete flume, thence to an 
unnamed ditch and through approximately one mile of wetlands and swamp to the lake. 
Additionally, the City of Winter Garden has a 4.75 mgd AADF permitted capacity slow-rate 
public access system that includes irrigation of 5,262 residences, 24 parks, and the Forest Lakes 
Golf Course. 

The City of Winter Garden has also entered into an agreement with the City of Orlando and 
OCU to obtain reuse water from Water Conserv II to be used for residential and commercial 
landscape irrigation in the western portion of the service area. 

B-11 



 

 

 
    

  
  

  
 

    
 

      

 
  

  
  

  
   

 
 

  
 

 
  

 

    

    

    

    

   

   
   

 
    

 
     

 
  

  
 

 
  

   
 

 
  

 
 

  
 

  

  

  

    

   

    
  

APPENDIX C  
Orange County Utilities  

Water/Wastewater Schedule of  Capital Improvements  

In support of this Work Plan, an inventory of potable water, wastewater, and reclaimed water capital 
improvement projects is listed below. This is an excerpt from the Utilities portion of Orange FY 2020-2021 
Adopted Budget. This is an extensive list of projects planned and implemented, budgeted over the next five 
years. As this Appendix serves as a reference, not all the projects in this excerpt have been listed elsewhere in 
the document. 
Table C.1. Orange County Utility Expenditure FY 2020 – 21 for the Water Reclamation Division 

Division: Water Reclamation 

Expenditures 
by Category 

FY 2018-19 
Actual 

FY 2019-20 
Budget as of 

3/31/20 

FY 2020-21 
Proposed 
Budget 

Percent 
Change 

Personal Services $ 9,888,207 $ 10,270,610 $ 11,231,078 9.4% 

Operating Expenditures 27,059,980 29,834,958 31,808,206 6.6% 

Capital Outlay 676,093 1,806,881 1,783,263 (1.3)% 

Total Operating $ 37,624,280 $ 41,912,449 $ 44,822,547 6.9% 

Total $ 37,624,280 $ 41,912,449 $ 44,822,547 6.9% 

Authorized  Positions  121  122  123  0.8%  
Data Source: Orange County, Florida Annual Budget Fiscal Year 2020-2021 (Orange County Florida FY 2021 Budget Book) 

Table C.2. Orange County Utility Expenditure FY 2020 – 21 for the Water Utilities Division 

Division:  Water  Utilities  

Expenditures 
by Category 

FY 2018-19 
Actual 

FY 2019-20 
Budget as of 

3/31/20 

FY 2020-21 
Proposed 
Budget 

Percent 
Change 

Personal Services $ 16,344,826 $ 10,649,000 $ 10,980,563 3.1% 

Operating Expenditures 15,734,980 21,450,161 19,840,244 (7.5)% 

Capital Outlay 683,247 967,615 752,832 (22.2)% 

Total Operating $ 32,763,053 $ 33,066,776 $ 31,573,639 (4.5)% 

Total $ 32,763,053 $ 33,066,776 $ 31,573,639 (4.5)% 

Authorized  Positions  128  130  131  0.8% 
Data Source: Orange County, Florida Annual Budget Fiscal Year 2020-2021 (Orange County Florida FY 2021 Budget Book) 



Org Fund Project Name 

* Prior 

Expenditures 

Approved 

Budget 

FY 20-21 

Adopted 

Budget 

FY 21-22 

Proposed 

Budget 

FY 22-23 

Proposed 

Budget 

FY 23-24 

Proposed 

Budget 

FY 24-25 

Proposed 

Budget 

FY 25-26 

Proposed 

Budget 

Future 

Total 

Project 

Cost 

Utilities 

Other 

1409 

4420 Customer Info & Billing System  8,592,492 2,642,009  6,399,139 2,534,044 1,137,247 1,134,140 1,134,140 0  23,573,211 

Org Subtotal  8,592,492 2,642,009  6,399,139 2,534,044 1,137,247 1,134,140 1,134,140 0  23,573,211 

1499 

4420 MIS Network/Work Order Sys  5,748,707 4,302,737  1,284,363 1,449,000 1,247,636 1,641,515 54,849 0 15,728,807 

Org Subtotal  5,748,707 4,302,737  1,284,363 1,449,000 1,247,636 1,641,515 54,849 0 15,728,807 

1535 

4420 GIS Migration  1,227,976 469,891  145,931 398,009 518,307 405,699 42,000 0 3,207,813 

Org Subtotal  1,227,976 469,891  145,931 398,009 518,307 405,699 42,000 0 3,207,813 